

Patient Name:

DOB:

Last Adm/Reg Date:

Allergies: [Haloperidol](#), [MORPHINE SULFATE](#), [HALOPERIDOL & DERIV](#), [Morphine](#)

**This is a list of the instructions for how to take your medicines.**  
Esta es una lista de instrucciones de como tomar sus medicamentos.

Medicine Name Nombre del medicamento	How to Take Cuanto tomar	When to Take Cando toma	Next Dose Due Toma de la siguiente dosis
<a href="#">Carvedilol</a> , ( <a href="#">Coreg</a> )	<a href="#">3.125 MG</a> <a href="#">BY MOUTH</a>	<a href="#">TWICE A DAY</a>	
<a href="#">Digoxin</a> ( <a href="#">Lanoxin</a> )	<a href="#">0.125 MG</a> <a href="#">BY MOUTH</a>	<a href="#">DAILY</a>	
<a href="#">Furosemide</a> , ( <a href="#">Lasix</a> )	<a href="#">100 MG</a> <a href="#">BY MOUTH</a>	<a href="#">AS DIRECTED</a>	
<a href="#">Lisinopril</a> , ( <a href="#">Prinivil</a> )	<a href="#">20 MG</a> <a href="#">BY MOUTH</a>	<a href="#">DAILY</a>	
<a href="#">Paroxetine</a> , ( <a href="#">Paxil</a> )	<a href="#">20 MG</a> <a href="#">BY MOUTH</a>	<a href="#">DAILY</a>	
<a href="#">Potassium Chloride</a> , ( <a href="#">Kcl Sustained Release</a> )	<a href="#">8 MEQ</a> <a href="#">BY MOUTH</a>	<a href="#">DAILY</a>	
Stop These Medications, (deje De Tomar Estas Medicinas) <a href="#">COREG 12.5 MG</a> <a href="#">FUROSEMIDE 20 MG</a> <a href="#">LISINOPRIL 10 MG</a>			

**Take these medicines when you go home from the hospital. Some of these may be different than you used to take.**

Esta es una lista de instrucciones de como tomar sus medicamentos.

**Do not take any medicines other than the ones listed above without talking to your doctor, a nurse, or a pharmacist. Always follow the label instructions on the medicine bottle given to you by the pharmacy. If the label instructions are different from the instructions above, please talk to a pharmacist before you take the medicine.**

No tome otros medicamentos que no sean los enumerados anteriormente sin consultar con su doctor, enferma o farmaceutico. Siempre siga las instrucciones en la botella de medicina dado por lafarmacia. Si las instrucciones son diferente instrucciones arriba, habla con el farmaceutico antes de tomar la medicina.

**Bring this list and all your medicines, in their original bottles, to all appointments.**

Lleva esta lista y todos sus medicamentos, en los frascos originales, a todas sus citas medicas.